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NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 5310 2051 001 _|#4IL 30974 BRACKET 1 ~NO0.9240440
1 5310 2051 002 |#4IL 304974 BRACKET 1 D |NO.9240441~
2 5310 2053 000 [4v9 TANK 1
3 5310 2053 100 [ILAYFASSY FILTER 1
4 5310 2053 200 [R7UvY" SPRING 1
5 3667 6016 000 [A4ILA LT =Y GAUGE 1
6 K110 0108 016 |Fi' IVt BOLT 19 |M8 X 16(4T) ~N0.9240440
6 K110 0108 016 |Fi' IVt BOLT 16 |M8 x 16(4T) D |NO.9240441~
8 5310 2091 000 [hn'— COVER 1
9 5310 2054 000 [¥+v7° CAP 1
10 | 53102057 000 |7%'7°% ADAPTER 1
11 5310 2058 000 [74'7°% ADAPTER 1
12 5310 2063 000 |H—R HOSE 1
13 5310 2064 000 [F—2R HOSE 1
14 3308 2114 000 |[VUH BAND 4
15 5310 2093 000 |hn'— COVER 1
16 K710 0108 020 |Fi bt BOLT 4 |M8 x 20(7T)
17 3513 3131 000 |7°FAFYIN U BAND 4 |2E
18 7306 1009 000 [7°7%° PLUG 1 ~NO0.9240440
18 K710 0110 020 [Ff'JLF BOLT 1 [M10x20(7T) D [NO.9240441~
19 0833 0001 200 [V—=INTyv SEAL WASHER 1 |SW-12 ~N0.9240440
19 0833 0001 000 [V—INTyv SEAL WASHER 1 |SW-10 D |NO.9240441~
20 5310 2079 000 |hin'— COVER 1
21 0350 0140 822 |PW WASHER 1 |8%X22X1.6
22 5310 2083 000 |7'L—t PLATE 1
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